STATEMENT OF QUALIFICATIONS

CITY OF GOODYEAR

Response to RSOQ 17-3977

=

Atin: Victoria jackson, CPPB, | ‘ : Jo e
Procurement Gificer ' 3 ' IS;,‘—,;,,M-:__.,;
City of Goqtiiyeaﬁr, quchasing \,\,,4—50&_2_4379285?
150 N. Litchiieid Road : A S~ i
Gooayear, AZ 85338 R

Submitted By:

CONTRACTING CO.

| i 3 '

/ i
Engineers

Design-Build Team




City of Goodyear
Design-Build Pre-Construction Phase - Site 12 Treatment Expansion

Solicitation # 17-3977
TITLE PAGE

CONTRAGTING CO.

Hunter Contracting Co.
701 N. Cooper Rd.
Gilbert AZ 85233

480-892-0521 (main)
480-892-4932 (fax)
www.huntercontracting.com

Chuck English, Vice President
(Principal signer)
chucke@huntercontracting.com
480-632-4954 desk
[...]
rehabilitation design. The rehabilitation included removal and replacement
of 80 roof rafters (of total 120), 4 of 8 beams, new additional roof vents,
new interior and exterior coatings. As a Construction Project Manager, Mr.
Barigeda was responsible for coordination with the owner, contractor and
sub-consultants, reviewing pay applications, responding to RFls, approving
change orders and performing inspections.

Camp Colley Water System Improvements, City of Phoenix - As a part of
the Camp improvements, the existing booster pumps were removed and
replaced with new booster pumps and hydropneumatic tank. Mr. Barigeda was
responsible for designing the new booster pump system and hydropneumatic
tank design. The new booster pump system includes two 1.5 HP pumps and a
1,400 gallon hydropneuamtic tank.

Steel Tank Design and Improvements Groups B, C and D, City of Phoenix,
AZ - Potable water tank modifications and improvements were made at 38
steel tanks in two phases. Mr. Barigeda assisted with hydraulic design of the
facilities, design of off-site overflow piping and erosion contro!l improvements,
development of tank coating specifications, design of a cathodic protection
system, electrical and instrumentation systems, preparation of project
specifications and drawing submittal packages, and design of new steel tanks
for four locations. He also assisted with construction phase services. As such,
he has gained invaluable knowledge of the chlorination, instrumentation, and
site access issues at the City’s remote facilities.

I-40 Water Reservoir Rehabilitation, Mohave County, AZ - Project Engineer
to conduct an assessment and rehabilitation design for an existing 1.5 million
gallon (MG) welded steel water storage reservoir in the 1-40 corridor. This ten-
year old reservoir has never been taken out of service and will be drained and
inspected during a scheduled shutdown period in the first quarter of 2012. The
project includes review of record drawings, field inspection, preparation of a
preliminary design memorandum, final design of rehabilitation improvements,
bidding assistance, and observation during construction.




Mesquite Springs, HEC-RAS, WaterCAD, AutoCAD Civil 3D 2008 Cottonwood, AZ - Mesquite Springs is a 17-acre
residential subdivision located in Cottonwood, AZ. This project developed 54 lots of three different sizes. Floodway &
Flood Plain model was developed using HEC-RAS. The results were analyzed and submitted for CLOMR approval. Final
flood plain deliniation is accomplished using GIS. Mr. Barigeda was responsible for water distribution system and booster
pump design, the sanitary sewer collection system, floodway and flood plain analysis for CLOMR, hydrology and hydraulic
models, and construction and grading plans.

Mesquite Hills, HCS, HEC-RAS, HEC-HMS, AutoCAD Civil 3D 2008, WaterCAD Cottonwood, AZ - Mesquite Hills is a 425
lot subdivision on approximately 165 acres. This project was constructed in two phases. Hydrologic models for the existing
and the proposed conditions were developed. The discharges determined in these models are applied to the hydraulic
models to examine the rise in the WSE. This project was created in order develop an independent water distribution
system. Mr. Barigeda was in charge of pump station, storm drain, sanitary sewer collection system and water distribution
system design. He completed drainage, floodway and flood plain, and traffic impact analyses as well as saw to construction

and grading plans.

Juniper Crest, HEC-RAS, WaterCAD, AutoCAD Civil 3D 2008, Snowflake, AZ - Juniper Crest is a residential subdivision
with three phases of construction. In this project, around 330 lots were developed on approximately 127 acres. Upon
completion of the project, new 38-foot wide local roads, water distribution system, waste water collection system and
storm drains were constructed. Mr. Barigeda completed the drainage study as well as the cut and fill quantity estimation.
He oversaw the water distribution system and wastewater collection system design, and completed construction and
grading plans using AutoCAD Civil 3D.

Well 1 and Well 2 Storage Tanks Assessment and Rehabilitation, Sandoval County, NM - Well 1 and Well 2 storage tanks
have 0.5 MG and 1.0 MG capacity respectively. For both tanks, Mr. Barigeda performed dry interior and exterior inspections
and prepared tank condition assessment reports. Mr.Barigeda assisted in design and developing the construction plans
for the proposed improvements.

Recoating of Northside Water Reservoirs, City of Avondale, AZ - Mr. Barigeda served as project engineer for the design
of the recoating of two 600,000 gallon potable water storage reservoirs. Services provided included preparation of
construction drawings and technical specifications, and assistance with bidding. To facilitate returning one of the two
reservoirs to service by the first of May 2014 (when water demand was expected to increase), this was a fast track project.
The City Council approved our professionals service agreement on November 4, 2013, construction documents were
completed in early December, 2013, the project was advertised for construction bids in December, construction began
in early February 2014, and conducted periodic site inspections, and coordinated the services of the NACE inspector (to
inspect surface preparation and coating installation) provided by NCS Engineers.

City of Santa Fe Hospital Tank, Santa Fe, NM - Mr. Barigeda served as Project engineer to evaluate the overall condition

of the 1.5 4MG Hospital Tank and develop rehabilitation alternatives to ensure a 30-year life and reduce leakage.
He provided planning, field investigation, final design and construction management services.

Mr. Barigeda page 2




Engineers

\

. |

Larry Hanson, P.E.

Professional Experience
Years of Experience: 39
Years with NCS: 15

B.S. Civil Engineering
University of Wisconsin-Platteville

Graduate course Water Treatment
Arizona State University

Licenses & Certifications
Licensed Professional Civil
Engineer - Arizona, Nevada,

Wisconsin, New Mexico

Professional Associations
American Society of Civil
Engineers

National Society of Professional
Engineers

American Public Works
Association

American Water Works
Association/AZ Water Association

Water Environment Federation

Mr. Hanson has morethan 39 years of engineering design, project management,
permitting, and construction administration experience on a wide range of
water & wastewater projects. His project experience includes water and
wastewater treatment plants, booster pump stations, water storage tanks,
and lift stations.

The following is a representation of Mr. Hanson’s experience:

Mr. Hanson is a Vice President with NCS with 35 years of design, project

management, permitting, and construction administration experience for

water projects.

e Heservedas project managerfora 2.1 MGD WTP for the Chinle Community

(Navajo Nation).

He has overseen work on five similar PERs.

Mr. Hanson is an expert in building codes and standards.

He oversees our design group and performs design QA/QC.

Mr. Hanson was an Assistant PM for the Radium Treatment Facility, City

of St. Johns.

o He served as PM for design of nine WTPs for the City of Rio Rancho using
filtration, membrane and adsorption technologies.

Arrowhead Ranch Water Reclamation Facility, City of Glendale, AZ - Mr.
Hanson conducted a constructability review on design of a 2-mgd plant
expansion.

Chinle Water Treatment Plant and Associated Facilities, Navajo Tribal
Utility Authority, Chinle, AZ - Project manager for design of 2.1 MGD water
treatment plant. The plant was designed to reduce elevated levels of iron,
manganese, and turbidity. Treatment units included chlorination, flocculation,
sedimentation, and catalytic media filtration.

Well 23 Equipping and Treatment, City of Rio Rancho, NM - Assistant project
manager and technical reviewer for design of 1.8 MGD (which is blended with
a 1.7 MGD bypass stream) water treatment plant. The plant was designed
to reduce elevated levels of arsenic, iron, gross alpha, TDS, and uranium.
Treatment units include chlorination with catalytic media filtration, and
reverse osmosis membranes. Project also included design of well equipping
for 3.5 MGD well, and 2 miles of raw water and treated water pipelines (16
inch and 18 inch diameter).

Steel Tank Design and Improvements, City of Phoenix, AZ - Potable water
tank modifications and improvements were made at 38 steel tanks in two
phases. As assistant project manager for one of the phases, Mr. Hanson
participated in field verification activities, development of reservoir and tank
maintenance guidelines, hydraulic design of the facilities, design of off-site
overflow piping and erosion control improvements, development of tank
coating specifications, design of a cathodic protection system, electrical and
instrumentation systems, preparation of project specifications and drawing
submittal packages, and coordination of agency and regulatory approvals.

Well 14 Booster Pump Station, City of Rio Rancho, NM - Project Manager
and technical reviewer for design of 1,000 GPM booster pump station and
pressure reducing valve station. The booster pump station was designed to
be delivered to the site as a skid mounted package with a prefabricated metal
building.




Phase 1A Arsenic Treatment Facilities, City of Phoenix, AZ - Assistant project manager for design of arsenic treatment
facilities at Wells 244/275, 261, 264, and 276. Capacity of treatment facilities varied from 1.25 MGD to 2.2 MGD. The
treatment process consisted of absorptive iron media.

Replace North Forty Booster Pump Station, New Mexico American Water Company (now EPCOR) Clovis, NM -
Mr. Hanson served as assistant project manager for replacing an outdated facility with a 4,000 GPM booster pump station.
The new pump station consisted of end suction centrifugal pumps in an above ground prepackaged steel enclosure,
mounted on a concrete foundation. The existing chlorine gas feed enclosure was reused after minor improvements were
designed and implemented. The project also included an automatic transfer switch to facilitate client permanently locating
a standby generator at the site.

Cluster 8 Arsenic Treatment Demonstration Facility, City of Scottsdale, AZ - Assistant project manager and technical
reviewer for design of 1.8 MGD arsenic treatment facility. Project also included 0.5 MG cast in place concrete reservoir,
5.1 MGD booster pump station, and 500 square foot masonry building with two Chlortainers (to contain 150 Ib chlorine
cylinders) as manufactured by TGO Industries.

Radium Treatment Facility, City of St. Johns, AZ - Assistant project manager and technical reviewer for design of 1.1
MGD drinking water radium treatment facility.

Water Storage Tank at Well 235, City of Phoenix, AZ - Project manager for design and construction phase services for
0.5 MGD steel water storage tank.

Wastewater Treatment Plant, City of Avondale, AZ - Project principal for construction administration for $12 million, 4
MGD oxidation ditch type wastewater treatment plant constructed in 1991-1992. Responsible for oversight of resident
engineering and inspection team and shop drawing review, reporting project status to City.

Wellhead Treatment Master Plan, City of Avondale, AZ - Mr. Hanson served as assistant project manager and technical
reviewer for a master plan to mitigate drinking water quality issues associated with several of the City’s wells. The master
plan evaluated Wells 14, 15, 16, 16b, 22, 25, 26, 21, 28, 8A, 24, and 17. Water quality issues included nitrate, chromium,
TDS, and arsenic. Water quality lab data was reviewed, treatment technologies along with advantages and disadvantages
and costs were evaluated, treatment technologies were recommended, and recommendation for treatment projects to
be included in the City’s CIP were provided. Treatment technologies evaluated included GAC, ion exchange, biological
denitrification, reverse osmosis, and blending.

Recoating of Northside Water Reservoirs, City of Avondale, AZ - Mr. Hanson served as project manager for the design
of the recoating of two 600,000 gallon potable water storage reservoirs. Services provided included preparation of
construction drawings and technical specifications, and assistance with bidding. To facilitate returning one of the two
reservoirs to service by the first of May 2014 (when water demand was expected to increase), this was a fast track project.
The City Council approved our professionals service agreement on November 4, 2013, construction documents were
completed in early December, 2013, the project was advertised for construction bids in December, construction began in
early February 2014, and construction was completed on the south reservoir by late April 2014.

Arsenic Treatment Facility, Site 10 Water Complex, City of Rio Rancho, NM - Assistant project manager and technical

reviewer for design of 7.9 MGD (which is blended with a 7.9 MGD bypass stream) water treatment plant. The coagulation
filtration plant was designed to reduce elevated levels of arsenic.

Mr. Hanson  page 2




Engineers

Years of Experience: 27
Years with NCS: 13

PhD - Environmental Engineering
Michigan Technological
University

M.Eng - Environmental
Engineering
Asian Institute of Technology

B.Sc. - Civil Engineering
University of Delhi, India

Professional Licensed Engineer -
Delaware and Maryland

American Water Works
Association

Dr. Harish Arora is a Vice President and Director of Water Treatment Processes
for NCS Engineers where he manages the Mid Atlantic office. Dr. Arora has a
BS in Civil Engineering, and a Masters and PhD in Environmental Engineering.
He is a licensed professional engineer in Delaware and Maryland. Dr. Arora
has more than 25 years of consulting and applied research experience with
application of advanced environmental technologies in the drinking water
and hazardous waste remedial industries. His specific experiences include
selection and optimization of treatment processes for compliance with the
SDWA regulations, advanced oxidation and disinfection processes, residuals
handling and recycle streams, riverbank filtration, control of microbes, master
planning, hydraulic modeling, and distribution system water quality.

He was a Client Service Manager for a multi-year contract with Army Corps
of Engineers’ Washington Aqueduct Division that operates two large surface
water treatment plants to serve communities in Washington, D.C., and
neighboring communities. Under this contract, seven task orders with scope
of work ranging from investigative studies to developing design documents
and construction management assistance are being conducted. Dr. Arora has
authored over a dozen papers on advanced water treatment and technology
and is a leader in AWWA committees on water quality. He is involved in
several preliminary engineering studies for several clients in the southwest
and participated in business development activities for the company.

The following is representative of Mr. Arora’s experience:

City of Patterson, CA - Planning Study for new Water Supply - Dr. Arora
developed treatment strategies for a surface water and a groundwater water
treatment plant. The groundwater was brackish and nanofiltration was
chosen for TDS control. In addition to water treatment strategies, concentrate
treatment and disposal strategies, including mechanical and non mechanical
technologies, were evaluated.

City of Rio Rancho, NM - Well 12 TDS and Arsenic Treatment - As a process
engineer, Dr. Arora evaluated different treatment strategies for control of TDS
and arsenic for a groundwater. Partial stream reverse osmosis and granular
iron media for arsenic were selected for treatment of groundwater.

City of Goodyear, AZ - Fluoride Treatment Feasibility Study - For Site 21, the
groundwater had arsenic, fluoride and nitrate and had treatment for arsenic
using granular iron media adsorption. Fluoride level exceeded the secondary